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SERMION®

1. NAME OF THE MEDICINAL PRODUCT

Sermion

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film-coated tablet contains 30 mg of nicergoline.

3. PHARMACEUTICAL FORM

Film-coated tablets

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Signs and symptoms of mental deterioration, such as cognitive, affective, behavioral and somatic
disturbances associated with cerebral deterioration (chronic cerebro-vascular insufficiency and/or
senile and pre-senile dementia, Parkinson’s disease): impaired memory, decreased vigilance and
impaired concentration, mood depression, apathy, interpersonal relationships, lack of self-care,
asthenia, anorexia, tinnitus, dizziness; as co-adjuvant in the rehabilitative treatment of hemiplegic

patients with ictus sequelae.

4.2 Posology and method of administration

60 mg per day in two administrations at regular intervals.

4.3 Contraindications

Hypersensitivity to the active substance or to ergot alkaloids, or to any of the excipients.
Recent myocardial infarction.

Acute hemorrhage.

Orthostatic hypotension.

Severe bradycardia.

4.4 Special warnings and precautions for use

Studies with single or repeated doses of nicergoline have shown that nicergoline may lower
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systolic blood pressure and to a far lesser degree, diastolic blood pressure in normotensive
patients and patients with elevated blood pressures. These effects can be variable, as other

studies have not demonstrated changes in systolic or diastolic blood pressure.

Sympathomimetics agonists (alpha and beta) should be used with caution in patients receiving
nicergoline (see section 4.5 Interaction with other medicinal products and other forms of

interaction).

It should be administered with caution to patients with hyperuricemia or a history of gout and/or
during concomitant treatment with drugs that may influence the metabolism and excretion of uric

acid (see section 4.8 Undesirable effects).

Fibrosis (e.g., pulmonary, cardiac, cardiac valvular and retroperitoneal) has been associated with

the use of some ergot alkaloids with agonist activity at the serotonin 5HT 2[3 receptor.

The symptoms of ergotism (including nausea, vomiting, diarrhea, abdominal pain and peripheral
vasoconstriction) have been reported with the ingestion of some ergot alkaloids and their
derivatives. Clinicians and prescribers should be aware of the signs and symptoms of ergot

overdosing prior to prescribing this class of medications.

4.5 Interaction with other medicinal products and other forms of interaction
Nicergoline should be administered cautiously with drugs listed below:
Antihypertensive drugs: Nicergoline may potentiate the effect of antihypertensive drugs.

Nicergoline may potentiate the cardiac effect of beta blocking agents.

Sympathomimetic drugs (alpha and beta): Nicergoline may antagonize the vasoconstrictor effect of
sympathomimetic drugs due to its alpha-adrenergic blocking effect (see section 4.4 Special

warnings and precautions for use).

Drugs metabolized by CYP 2D6: Since nicergoline is metabolized through CYP 2D6, an interaction

with drugs undergoing the same pathway cannot be excluded.

Antiaggregant and anticoagulant drugs (e.g., acetylsalicylic acid): Increases the effect on

hemostasis, therefore, bleeding period may be prolonged.
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Drugs that influence uric acid metabolism: Since nicergoline may increase asymptomatic increase
of serum uric acid levels. Caution should be used in administering the drug in patients with
hyperuricemia or with a history of gout and/or under treatment with drugs that might be able to

interfere with the metabolism and excretion of uric acid.

4.6 Fertility, pregnancy and lactation

Pregnancy

Nicergoline did not cause reproductive toxicity in pregnant rats and rabbits. Studies have not been
conducted in pregnant women. Given the approved indications, the use of nicergoline in pregnant
and lactating women is unlikely. Nicergoline should only be used during pregnancy if the potential

benefit to the patient justifies the potential risk to the fetus.

Although nicergoline has shown no teratogenic activity in toxicological studies, it is recommended

to use the drug in pregnancy only if strictly necessary.

Lactation
It is not known if nicergoline is excreted in breast milk in humans. Therefore, the use of

nicergoline is not recommended during breastfeeding.

Fertility
Nicergoline did not affect fertility in a study in male rats. However, nicergoline decreased fertility in
female rats administered 50 mg/kg/day (8 times the maximum recommended human dose of

60 mg/day on a mg/m? basis) (see section 5.3 Preclinical safety data).

The clinical implications of the animal findings (at supratherapeutic doses) in human patients are

not known.

4.7 Effects on ability to drive and use machines

Although the clinical effects of nicergoline include an improvement of alertness and concentration,
its effects on the ability to drive and operate machines have not been specifically studied. Caution
should be used, considering the underlying disease of the patients. When driving vehicles or
operating machines, it should be taken into account that occasionally dizziness or somnolence

may occur (see section 4.8 Undesirable effects).

4.8 Undesirable effects
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The following table lists adverse drug reactions (ADRs) by system organ class (SOC) and CIOMS
frequency category (i.e., very common, common, uncommon, rare, and very rare) and in order of

decreasing medical seriousness within each frequency category and SOC.

ADRs by SOC and CIOMS frequency category listed in order of decreasing medical

seriousness or clinical importance within each frequency category and SOC.

Adverse Reactions Table

System Organ | Very Common | Uncommon Rare Very Frequency
Class Common | 21/100 | 21/1000to | 21/10,000 | Rare Not Known
21/10 to <1/10 <1/100 to <1/10,000 | (cannot be
<1/1,000 estimated
from
available
data)
Psychiatric Agitation,
Disorders Confusion,
Insomnia
Nervous System Somnolence, Feeling hot®
Disorders Dizziness,
Headache
Vascular Hypotension,
Disorders Flushing
Gastrointestinal Abdominal | Diarrhea,
Disorders discomfort | Nausea,
Constipation
Skin and Pruritus Rash®
Subcutaneous
Tissue
Disorders
General Fibrosis®
Disorders and
Administration
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Adverse Reactions Table

System Organ | Very Common | Uncommon Rare Very Frequency
Class Common |21/100 | 21/1000to | 21/10,000 | Rare Not Known
21/10 to <1/10 <1/100 to <1/10,000 | (cannot be
<1/1,000 estimated

from
available

data)

Site Conditions

Investigations Blood uric

acid increased

a. The ADR frequency assessment was based on trials in the Integrated Summary of Safety (treatment
emergent, all causality). The content of this integrated safety analysis contains data from eight double-blind,
controlled studies on mild to moderate dementia patients in which 1,246 patients were exposed to nicergoline.

The Rule of 3 was not applied, as the ISS nicergoline dataset had a denominator less than 3,000 subjects.

4.9 Overdose

A transient reduction of blood pressure may occur when using nicergoline in a high dose. No
specific treatment is usually needed, it is sufficient to lie down for a few minutes. In exceptional
cases of serious deficiency of blood supply to the brain and the heart, it is advisable to administer

sympathomimetics and to continuously monitor blood pressure.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Nicergoline is an ergoline derivative with alpha-1 adrenergic blocking activity, when administered
parenterally. After oral administration, the product undergoes a rapid and extensive metabolism,
from which a series of metabolites originates, also responsible for the activities observed at

several CNS levels.

Orally administered, nicergoline exerts multiple neuropharmacological actions: not only it enhances
the cerebral glucose uptake and consumption, the protein and nucleic acid biosynthesis, but it

seems to act on various neurotransmitter systems.
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Nicergoline improves the cerebral cholinergic functions in aged animals. Chronic nicergoline
treatment in aged rats prevented the age-related reduction of Ach levels (in the cortex and in the
striatum) and of release (in the hippocampus) in vivo. Increased CAT (choline-acetyltransferase)
activity and muscarinic receptor density were also observed after chronic oral treatment with
nicergoline. Furthermore, in both in vitro and in vivo experiments nicergoline significantly
decreases AchE (acetylcholine esterase) activity. In these experiments the neurochemical effects
were parallel with consistent behavioral improvements, for example in the maze test, where
chronic nicergoline treatment in aged animals induced a response similar to that of younger

animals.

Nicergoline was also able to improve the cognitive deficit induced by several agents (hypoxia,
ECT, scopolamine) in animals. Low doses of nicergoline administered orally increase dopamine
turnover in aged animals, particularly in the mesolimbic area, probably by modulating
dopaminergic receptors. Nicergoline improves the cellular signal transduction mechanisms in aged
animals. Both single and chronic oral treatment increased the basal and agonist-sensitive
phosphoinositide turnover. Nicergoline also increases the activity and the translocation to the
membrane compartment of the Ca-dependent PKC isoforms. These enzymes participate in the
secretion mechanism of soluble amyloid precursor protein (APP) which leads to the increase of its
release and the reduction of abnormal beta-amyloid production, as it was demonstrated in human

neuroblastoma cultures.

Its antioxidant effect and by activating the detoxication enzymes, nicergoline prevents nerve cells
from oxidative stress-caused death and from apoptosis in both in vivo and in vitro experimental
models. Nicergoline reduces the age-related decrease of neuronal Nitric Oxide Synthase (nNOS)

mRNA expression, which may contribute to the improvement of the cognitive function.

Human experiments:

Human pharmacodynamic studies using computerized EEG techniques have been performed in
young and aged volunteers as well as in elderly patients with cognitive disorders. Nicergoline had
a normalizing effect on the EEG of elderly patients and younger adults under hypoxia, increasing
o and B activity and decreasing O and 0 activity. Positive changes in event contingent potential
and evoked reaction have been recorded in patients affected by mild to moderate dementia of
various origin (SDAT and MID), following nicergoline chronic treatment (2-6 months), these

changes are correlated with the improvement of clinical symptoms.
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Based on the above, it is obvious that nicergoline acts by the broad-spectrum modulation of

cellular and molecular mechanisms involved in the pathophysiology of dementia.

In double-blind, placebo-controlled clinical studies more than 1500 patients were involved with
dementia (Alzheimer’s type, vascular and mixed type dementia) receiving 60 mg nicergoline per
day or placebo. Following long term nicergoline treatment, a continuous improvement in cognitive
and behavioral disturbances associated with dementia were observed. The change could be

observed after 2 months of treatment and were permanent during one year treatment.

5.2 Pharmacokinetic properties

Absorption
Nicergoline is rapidly and almost completely absorbed following oral administration.

The peak serum radioactivity after administration of low doses (4-5 mg) of radioactive H* labelled
nicergoline to healthy volunteers occurred in 1.5 hours post-dose. However, therapeutic oral
doses (30 mg) of C'* labelled nicergoline in healthy volunteers showed peak serum radioactivity in

3 hours post-dose.

After oral administration of nicergoline (15 mg) in healthy volunteers, the area under the curve of
plasma radioactivity (AUC) for main active metabolite MDL and the second active metabolite
MMDL were 81% and 6% of AUC of total radioactivity, respectively. Peak plasma levels of MDL
following administration of 30 mg tablet as single dose or multiple doses were achieved
approximately 3-5 hours post-dose. Peak plasma levels of MMDL following administration of a

single dose of 30 mg tablet were generally achieved approximately 0.5 to 1 hour post-dose.

The absolute bioavailability of nicergoline following oral administration is approximately 5% of the

administered dose, because of its first-pass metabolism.

The pharmacokinetics of nicergoline in healthy volunteers following oral doses of 30-60 mg were

found to be linear based on measurement of its principal metabolite MDL.

There was no relevant food effect on the pharmacokinetics of MDL and MMDL when nicergoline

was given as a single oral dose of 30 mg tablet.

Distribution
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Nicergoline distribution to tissues is rapid and extensive, as reflected by the short distribution
phase of plasma radioactivity. The nicergoline volume of distribution in central compartment
(roughly estimated by dividing the dose by nicergoline plasma concentration at the first PK
sampling time after IV administration of nominal 2 mg dose) is fairly high (224 L), which possibly

reflects nicergoline distribution into blood cells and/or tissues.

Nicergoline is extensively bound to human plasma proteins, with 4-fold higher affinity for Ol-acid
glycoprotein than for serum albumin. The percentage binding is relative constant when nicergoline
concentration is increased from 1 pg/mL to 500 pyg/mL. Both nicergoline metabolites, MDL and
MMDL, have low protein binding values of approximately 14.7% and 34.7% in a concentration

range of 50 — 200 ng/mL, respectively.

Metabolism and Elimination

Urinary excretion is the main elimination route. Within 120 hours post-dose, average of 82% of the
total radiolabelled nicergoline dose is excreted via the kidney and 10% via feces. Nicergoline is
extensively metabolized. Its main metabolic route is via hydrolysis of the ester bond, producing
MMDL, and then by the formation of MDL via demethylation. The demethylation process occurs
through the catalytic action of the isoenzyme CYP2D6. Therefore, pharmacokinetics of nicergoline
and its metabolites are affected in subjects with a genetic deficit of cytochrome CYP2D6. The
resulting active metabolites (MMDL and MDL) are conjugated with glucoronic acid. The main
metabolite MDL accounts for 51% of the total dose and 76% of radioactivity recovered from urine
following an oral dose of 15 mg. The mean value of terminal half-life for MDL ranged

approximately 11-20 hours.

Special Population

The effect of renal impairment on the pharmacokinetics of nicergoline was evaluated in patients
with mild (Clcr 60-80 mL/min), moderate (Clcr 30-50 mL/min), and severe (Clcr 10-25 mL/min)
renal impairment. In the patients with mild (n=5), moderate (n=5), and severe (n=4) renal
impairment, significant differences were observed in the amount of MDL excreted in urine within
120 hours after a 30 mg oral dose of nicergoline (38.1%, 42.6%, and 25.7% of the dose,
respectively); for MMDL, the corresponding values were 1.7, 0.6, and 0.2%, respectively. Patients
with severe renal impairment exhibited a significant decrease in urinary MDL excretion compared
to the other two groups. In addition, patients with mild, moderate, and severe renal impairment
showed an average decrease in MDL urinary excretion (0-72 hours) of 32%, 32%, and 59%

compared with the subjects with normal renal function in another study with 30 mg tablet.
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The pharmacokinetics of nicergoline has not been studied in patients with hepatic impairment.

The pharmacokinetics of nicergoline has not been studied in children.

The influence of age (geriatric) on the pharmacokinetics of nicergoline has not been fully studied.

5.3 Preclinical safety data

Acute, subacute and chronic toxicity studies in various animal species (rat, dog and rabbit) have
shown that the drug is well tolerated. In addition, nicergoline has no teratogenic and embryotoxic
effects and is not mutagenic. Numerous controlled clinical studies carried out with appropriate
methodologies in patients affected by cerebral deterioration have shown that nicergoline is
effective in ameliorating the cognitive, affective behavioral and somatic disturbances associated

with this disease.

Carcinogenicity studies have not been conducted. Nonclinical data reveal no special hazard for
humans based on studies of safety pharmacology, repeated dose toxicity, genotoxicity, and
embryo-fetal, and peri- and postnatal development. In a fertility study, nicergoline had no effect on
male fertility at doses of up to 50 mg/kg/day (8 times the maximum recommended human dose of
60 mg/day on a mg/m? basis). In female rats administered 50 mg/kg/day, there was a significantly
reduced pregnancy rate and at the Gestation Day 13 cesarean section, there was a significantly
lower number of corpora lutea and lower number of implants and embryos. However, there were

no effects on litters of treated females that delivered in this study.

6. PHARMACEUTICAL PARTICULARS
6.1 Nature and contents of container

Blisters of 30 tablets each containing 30 mg nicergoline.

Keep out of the reach of children.

7. MARKETING AUTHORIZATION HOLDER
Viatris (Thailand) Limited

LPD Rev No.: 6.2
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a. mavsziiuanuivasd fiso lifedszmsdnnolddoyannmsdnunluunssldmany
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anfiannzanuaulaiaaadiastianiiield nicergoline Tusmiasgs selasundudala
fududasldsunisinwla g iufias tissnaunnanaiine lunsdinitea lnaiowliifosauas
wazvalaliidsawaadnsguuss Sawuldvasann uueinlilgdunngs sympathomimetics waziaaana

aulanaaznidialitad

5. AMLEINLANILNTBINE

5.1 QUEALANINTTNAFMEAT

Nicergoline 1 ergoline derivative ﬁﬁqw%ﬁmﬁuﬁﬁué’mmwmé’aﬂm1 LaA3LuaiIn (alpha-1
adrenergic blocking activity) tialfennsdwaen naslasualagnssudsznin psulngjazan
wanveladadninass neldifawaveladwanasadseangniniszuudlsramarunaislunais

AU

! o o R . = o A i W . '
wialvienlaen13sus/sens nicergoline Jgnin1anarInenszuvyszamunalzagie: e laiiNe e
Lﬁumig@%mLLazmﬂ%ﬂgIﬂamﬂuauaa ARAAIUTIFILATIZRV DI UG ULAZNIATIAR B NLYINT

ﬁfl { ~ v
uwaquiilanazlignidaszuumsrerssamnanssiiadnee

Nicergoline RNL AN MM s usesdulszamaians e sanluauos (cerebral cholinergic
functions) luz%'@’j‘ﬁﬁaﬁq;\nﬂ mydnsmoluiamenwuiinmsnsszozenadas nicergoline Tuwy
m’sﬁﬁmaqlmnﬁaaﬁ'umiam:@”wao Ach @378 (lu cortex uaz striatum) waznmstaadaas (lu
ﬁﬂIﬂLLﬂuﬁa)uaﬂ%’mﬁ FINL IV uadLaw bl CAT (choline-acetyltransferase) LLazAIW
AWILUWVDY muscarinic receptor Rndunaslasy nicergoline lagm3suUszMwluIzaza faly
NNt sanEnte lunasanasasuazglusamesmu nicergoline 8AN13Y1191%4283 AchE
(acetylcholine esterase) adatIARBEIATY Tumsnasasmanit nansenuiddemaadluauasin
gaansaInURAIINIININgansTuigiLaNs aaogoitu Tunismasauiwisne (maze test) @
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' v . . o 3 (ﬁd = Al v A o e (c{d
WUIINT LA nicergoline Tuszazanvihliaaindensuniniaevauasnlnalfssnuaainiens

q q

#aynIn

#BNINTHH nicergoline {Tammmmsm'}mwmunwiaamams%'ujuawﬁﬂwaaé’mféfmﬁ@mﬂ
FUNQA19 9 A (MNTWiadoandiaw, mysnEmdaaes Wi (electroconvulsive therapy
[ECT]), scopolamine) MIA nicergoline ﬁﬁ(ﬂﬁulumm(ﬂm@iﬁ L‘ﬁlu dopamine turnover luﬁ'm{ﬁﬁ
81817N Tagawizadnabisluanasdin mesolimbic area 9319zt inanKade dopaminergic

receptors Nicergoline LW Usz@nTnwaasnalnmyssagrmnsluiaas (cellular signal
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transduction mechanisms) lué'@’fﬁﬁmqmﬂ mMsleTieAniuuUASILEIuAT T BT BT AY
phosphoinositide turnover ﬁ%lumtﬁﬂnaLLazLﬁiaVL@ﬁ'Uﬂﬁﬂizﬁu (basal and agonist-sensitive
phosphoinositide turnover) uaﬂﬁnmfu nicergoline ﬂ'oLﬁum‘sﬁﬂo’mua:mimﬁauﬁwU"lﬂﬂ'al,ﬁ'mj”u
|a889 Ca-dependent PKC isoforms tawlmfinanitfununlunalnnissu soluble amyloid
precursor protein (APP) i S'fidﬁn"l,ﬂgjmstﬁu%maamsﬂa@ﬂdammzmsa@awaamwﬁ@ beta-
amyloid ﬁll’ﬁ@ﬂﬂﬁ d’aﬁwulumsmaauﬁuLsmﬁmﬁa neuroblastoma mnwgwﬁﬁmmmuﬁm

(human neuroblastoma cultures)

nrv a nr £Z o o ' o ¥ . .
gnidueyuadazuazgninszduminuvenduloduiavadudng g vl nicergoline aanan
Tasrmaaadszamanmuiauffiannguianauyadass (oxidative stress) UazaNNIABVEI
\Taa (apoptosis) Mlutaan1Inaaadninelunaaanaaasuaznielusivnie Nicergoline Tzaans
aAR9u89 Nitric Oxide Synthase ("NOS) mRNA expression b3zUUUIeanawiitasnnanie

= A o 'y o o o aX
onduaungiivhldanuaansalumssviuazdilafau

= 6
nsann Ly
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nﬂl 3 a % d'd v o d'd =S U
[EEG]) Nimuqudiunaniiiaasluaraainsniangiasuszanmaiasniionguin nudsis
gio1gfidinnufiadnddunisiuiuszidila (cognitive disorders) Wi nicergoline dnavinlvien
EEG lugthogeaguazdlnaidangiasniininnizwiaseandiaunauidulnd lasiwafianyay O
uaz B uszaafianssy O uaz0 wumsddswuwlaslwdnnvesdisenndulylduazfniaan
L2 . . . o Aa A o
n1INIzqh (event contingent potential and evoked reaction) Iuaﬂ’mﬂum’szauauaammu
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5.2 AMANUAN T TIAUAITAT

MINAD

NIAADY

Nicergoline gnaaduatmaTuaziiauauynindaiulsemue szaunuduanwiafludiu
§I§@ (peak serum radioactivity) WA LW radioactive H® labelled nicergoline Tuauadn (4-5

a a L ] = =) J { Q/I =3 s 1 v

fiafndn) unenaaiasgunnd iedud 1.5 Taluanaslasuen agnalsfiow nsli ¢ labelled
nicergoline AVMALNFNILNIINBLA8NTIUUT=NY (30 TadnIN) TuananadhIgunnd wudn

v o o o A A o a & A o [ Qs
SZGIUT']&JN%@II]']W%‘WI%T?&J%GEi@'ﬂzm@ﬂ.l%‘ﬂ 3 TQI@NV&E\]\‘]VL@]iUU']

WRIINAIANAIFUNNE L3 nicergoline (15 dadiniw) lasn1siudszmu Auilansnues
AusuannssFlunataun (Area Under Curve [AUC)) woswwaueladnaniiaangnd ae MDL was
wanueladsasfioangns aa MMDL aglﬁi”aya: 81 WAZIBEAZ 6 VDI AUC 2aINNUBANTNIIRTIN
ANRIAL J2aL MDL gaqﬂluwmam%é'ﬂﬁ%'umLﬁ@*‘nm@ 30 HaANTUASIT IR aRAHATIAS
\Aadudszanas 3-5 Taluanasannlasuen seau MMDL gagalunatann wasnnlaiuedasma
30 HadnsunsadAadulszanm 0.5 A9 1 T2 lusnasannledsuen

#n absolute bioavailability 289 nicergoline #4310 basuenlasmIsudsemuiadszanmsouas 5

vorma Al ihasanmadasuulasludunaudhgnizuaiian (first-pass metabolism)

LNFTINUAEATVRY nicergoline Tuanamaiasgunwdnaslaiusnamwa so-60 Gafniulasnis

SudsemwduluuLEuwass (linear) Lalaannuanva ladwanaadsn da MDL

ldwyinersinadeinsvaauaansvas MDL waz MMDL tial#en nicergoline wiiaidafivuiasn
30 fadnsulasnssudssmuasaaen

NINTZANLNIVAIEN

Nicergoline n3zanuaa lusatilaifasnsg atnssiasuaznineens safidiuanmsnszansaaagng
TNA5VINNIUANNTIRIBWAIFNT UIN1ATNNINTZANEI W8I nicergoline Tunszuaiiaa (central
compartment) (Uszanma819a317 9 lagmMInsamaenmaanuuduuad nicergoline Tuwanaun
finamuiudetie PK wsnassnnldmmivasaiiandiiivumen 2 §adnsw) ifu@iawﬁ'mga

a A v A @ . . ' & & A a A A
(224 3@3) PIDNIRCNDUNINIINITINYU NIV nlcergollne vLﬂist]jaaLgJ@Laa@I Laz/nIatkalea

Nicergoline duniulusdulunamannvasuyudationn lasfianureuduny O-acid glycoprotein
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ANNNTN serum albumin 849 4 171 FasazUaIMITUEUAoUT AT B RNA NI UT U B9
nicergoline 910 1 lulasnsw/wa. lin 500 lulasniu/uas. wavaladwas nicergoline 119 MDL
sz MMDL fennssunuldsduen %aagjﬁﬂszmm%ﬂa: 14.7 warsanas 34.7 auanaulugie
ANMULTNTUITHING 50 — 200 W LUNTU/NE.

LANLBATULALNNIANIALN

mstuasnmstlaanzaanalnmamsasnsn nelu 120 Taluswaslesum nulesads fonas
82 a4 nicergoline ﬁ'gﬂﬁmmﬂﬁaﬂmiﬁ'w”um%'a?ﬁ]:gnm‘"uaaﬂmavl,m waziouaz 10 QnULaaNNg
939313¢ Nicergoline HugiidumswarveddululSunmann Teanalnnsndanslalasladsves
WiszlaaINa3 (hydrolysis of ester bond) @9 ldNaawELu MMDL wazannsiusafiaidy MDL dag
nITUAUMISALTAaLaTY (demethylation) n3zuanmsaLufiatatuAadulasardoionlss cYP2Ds
lunassufAsen doiu ndmaaumanfuas nicergoline uaziuanualaduasmitsanfouuaslyly
;gﬂmﬁ'ﬁm's:m@ cytochrome CYP2D6 Lﬁaamﬂw”u'qﬂﬁw mmua"l,aﬁmaamlugﬂﬁﬁqwﬁy(MMDL
uaz MDL) azduriunIanglalsfin (glucoronic acid) iwaualadnanda MDL Aaidusanaz 51 va4

YUIALININNA LAZTaLaT 76 VaIRIINUNWaTIAN WU luTgr1snasTulsemuenuwagn 15
fafniu Anafsvasdaseiinnaiidnaanvas MDL agis119 11-20 Tlug

Y3z TNaNNLA Y

Imidsudunavainizlavinuunnsasdainasaauaaasuad nicergoline lugﬂamﬁﬁm’;ﬂm
MIBUNWIBILEaNTae (61 Cler 60-80 Wa./u11) Urwnand (A1 Cler 30-50 U&./w111) WAZIWLIY (A7
Cler 10-25 u&./w111) wud']gil”ﬂ'aﬂﬁﬁmfszvl,mﬁwmuﬂwiaoL§ﬂﬁaﬂ (n=5) UNAW (N=5) LATTUUTS
(n=4) fanauandagdvgdianluliumas MDL ﬁgnm”uaaﬂmaﬁaan:mﬂu 120 T2l
wasanAlesy nicergoline fiuwiagn 30 Sadnsulasnssulsemu (3ouas 38.1, 42.6 Uz 25.7
POIVWALNANEAL) F19A5L MMDL disaledasanas 1.7, 0.6 uaz 0.2 ausaw lugﬂmﬁ'ﬁ
maz"l,mﬁ'mu'uﬂwiaagw,mifuwufhmsm”u MDL madaanzaaatatadiniayifanSouiioy
nudnaadnga WONINI FLAATEINNTTU MDL MstTaane (0-72 2 lu) lugﬂ’mﬁﬁmaz%
Ynauunwiadanias 1hunand wasswusidinandiosas 32, 32 uaz 59 auaay WowSeuiiou
ﬁ'u;jj”ﬂ’sﬂﬁ"l,@ﬁwmﬂﬂﬁsﬁavléﬁ'uml,ﬁ@ﬁmm@m 30 daansulunmsinmdnlassmaniis

galaifinsfinsindrasueaasaad nicergoline lugihnfiinzduyinauunnias

g3 lAn AN LA FTIRUEIRASVBY nicergoline JuLAn
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v & ' val . . 'R [ a L] . A
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